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AFTER MARKET SERVICE CARD KUNDENNACHBETREUUNGS-KARTE SERVICE APRES-VENTE
When purchasing Tamiya replacement parts, please take or Wenn Sie Tamiya-Ersatzteile kaufen mochten, nehmen Sie LISTE DE PIECES DETACHEES
send this form to your local Tamiya dealer so that the paris bitte zur Unterstitzung dieses Formular mit zu Ihnem Afin de vous permetre de vous procurer des piéces de rechange
required can be correctly identified and supplied. Please ortlichen Fachh@ndler. Beziglich der An en, Tamiya, amenez cette liste 4 votre point de vente Tamiya qui ne
note that specifications, availability and price are subject to Lagerhaltung der Artikel und Preise sind manquera pas de vous renseigner. Veuillez noter que les caractéri-
change without notice. vorbehalten. stiques, disponibilité et prix peuvent changer sans avis préalable.
PARTS CODE 19805701 5mm O-Ring (MB5 x2) 50875 *1 5mm Adjuster (MB7 x8)
19335815  Lower Deck (Front, Rear) 19803014  33mm Swing Shaft (Black) (MB13 x2) 51000 Hi-Torque Servo Saver (Q Parts, MC17 x2, MC18 x1, etc.)
19006714 B Paris 19804310  2.6x5mm Truss Screw (MC3 x 51093 3x46mm Shaft (MA20 x4)
19115500 KParis 19804531  Steering Post (Blue) (MG19 x2) 51239 <1 1050 Ball Bearing (MB6 x4}
19225056 *1 Q Parts (Damper Parts) (x2) 19804194  3x10mm Socket Screw (MC7 x2) 51444 Cross Joint Set (MB9, MB15, MB16 x2)
19338168  Wheel (x2 pairs) 19805502  Free (Front) Wheel Axle (MC15 x2) 51445 Rear Wheel Axle (MB14 x2)
16275080  Urethane Bumper 19804246  5x0.5mm Spacer (MC11 x5) 51460 GV Parts (x2)
13451180 Motor Plate (MA30) 19805611  5x9mm Ball Connector (MC8 x5) 51462 52T Differential Case, Cover (MA28, MA29)
19805859  3x15mm Screw (Black) (MA2 x4) 19804641  3(5.5)x5.0mm Spacer (Blue) (MC12 x10) 51464 Differential Gasket (MA27 x4)
19485077  3x4mm Grub Screw (MAS x6) 19805763  3x10mm Hex Screw (MC6 x10) 51466 Differential Joint Cup (MA24 x2)
19805991 *1 3mm Lock Nut (Thin) (MA19 x4) 19804206 5mm Ball Connector Nut (Black) (MC9 x4) 51595 A Parts (x2)
19805818  3mm Washer (Large) (MA15 x5) 19803013  3xbx3.5mm Pipe (Black) (MC13 x4) 51598 D Parts (x2)
19804205 *4 5mm Ball Connector (Black) (MA10 x4) 19804394  2.6x10mm Binding Screw (Black) (MC5 x5) 51620 C Parts (x2)
19805853 *5 3x8mm Screw (Black) (MA3 x5) 19808189  3x8mm Flat Screw (Black) (MC4 x5) 51621 Gear Bag (GB1, GB2, GB3)
19805696 *3 3xB8mm Countersunk Head Screw (Black) (MAS x4) 19804392  3x10mm Tapping Screw (Black) (MG1 x10) 53008 1150 Ball Bearing (MA12 x4)
19808013 3x6mm Cap Screw (MA7 x2) 19805800 3x32mm Tumbuckle Shaft (Black) (MC16 x2) 53159 4mm Flange Lock Nut (Blue) (MD7 x5)
19805636 *1 3x6mm Screw (MA4 x2) 19808022 730 Ball Bearing (MC10 x4) 53445 Damper Oil Hard Set (#800, #900, #1000)
19805895  3x20mm Screw (Black) (MAT x10) 19805684 3x12mm Socket Screw (MD4 x2) 53574 *1 Damper Rod Guide, O-Ring Set (MD6 x4, etc.)
19804477  2xBmm Hex Countersunk Head Tapping Screw (MAG x10) 19808011 3x8mm Socket Screw (MD5 x2) 53576 Oil Seal (MD11 x4)
19804476  1.6x8mm Shaft (MA21 x5) 19805921 *1 Coil Spring (MD8 x2) 53587 5mm Shim Set (MB11 x10, etc.)
13450824  Counter Shaft (Black) (MA22) 19805567 Mmmlarew (MD3 x10) 53825 1 2.6mm Shaft Set (MB8, MC14 x2)
13450825 Center Shaft (Black) (MA26) 19804200  3x10mm Countersunk Head Screw (Black) (MD2 x10) 53968 5x5mm Hex Ball Connector (Black) (MB4 x5)
13451181 Idler Shaft (MA23) 19805746  3xBmm Cap Screw (MD1 x2) 54657 Silicone Oil (#3000)
19805672 *1 840 Ball Bearing (MA14 x2) 19808170 *1 Piston Rod (MD9 x2) 94392 *2 850 Ball Bearing (MA13 x2)
19442556 1510 Ball Bearing (MA11 x2) 16294011  Sponge Tape (15x150mm)
19804536  5x10x0.3mm Shim (MA17 x10) 42259 5mm O-Ring (Red) (MA18 x8)
19400796 *3 3x18mm Turmbuckle Shaft (MB10 x1) 50356 20T, 21T Pinion Gear (MA25, etc.) *1 Requires 2 sets for one model.
19804372  5x{6.4)x1.5mm Spacer (Blue) (MB12 x10) 50575 2.6x10mm Tapping Screw (MC2 x5) 2 Requires 3 sets for one model.
19804159 1 3x10mm Screw (MB1 x10) 50576 3mm Grub Screw (MA9 x10) *3 Requires 4 sets for one model.
19804286  3x6mm Countersunk Head Screw (MB2 x4) 50586 3mm Washer (MA16 x15) *4 Requires 5 sets for one model.
19808228 3x6mm Flat Screw (MB3 x5) 50588 2mm E-Ring (MD10 x15) *5 Requires 6 sets for one model.
19805776  2x9.8mm Shaft (MB9 x10) 50598 1 V Parts (x2)
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